
14

                                                            Exploded View 

09 08 04 03 02

06 0507

11 1012131415

01

 N
O.

01
~

11
4 V

3.4
  

16171819

4622 2123

25262724

24

20

59 60
19

49

50
51

55

6133

24

32

29
30

31

34

35

36

39
38

37

40

94
41

43

67

66

68 70

5857

69

68
65

19

71

44

72

73

74
62 63

58

68 75
77

47

46

45

76

47
76

28

81

82

11
0V

23
0V

85
86

85 86
88

87

80

92

93

10
0 98 99

10
0

10
1

11
0V

23
0V

102 88
87

102

10
3

86 86

79
78

10
6

10
5

10
4

10
7

10
8

10
9

11
2

84
83

11
1

11
3 11

4

Page 1 Parts List for HFLP-35 (D9506) 11/11/2016



                                                                             Parts list

NO.	 Parts Name			                       Q'TY
1 	 INTERNAL CIRCLIP    R-19		                         1
2 	 ARBOR WASHER	 ø10 x ø18.5 x 0.8	                        1
3 	 COOLANT SEAL	 ø10.2 x ø12 x 15		                        1
4 	 SPRING    ø1.2 x ø10 x ø12.4 x 7T x 54L	                        1
5 	 LOCK PIN   12.3mm ,11.7mm		                         1
6 	 SET SCREW    M3 x 4		                         1
7 	 LOCK PIN SPRING		                         1
8 	 CHECK BALL    ø8			                         1
9 	 SPINDLE			                          1
10 	 RING     ø40 x ø44 x 9  		                         1
11 	 COLLAR PIN			                          1
12 	 QUICK-RELEASE COLLAR		                         1
13 	 SPRING     ø2 x ø39 x ø43 x 3T x 30L	                        1
14 	 SPRING SEAT RING    ø35.1 x ø44.5 x 2	                        1
15 	 EXTERNAL CIRCLIP    S-35		                         1
16 	 INTERNAL CIRCLIP    R-47		                         1
17 	 BEARING    6005 LLU  		                         1
18 	 QUILL TUBE			                          1
19 	 EXTERNAL CIRCLIP    S-25		                         3
20  	 GEAR CASE			                          1
21 	 BUSHING    ø18 x ø23 x 4		                         1
22 	 QUILL GEAR    M1.25 x 47T		                         1
23 	 BUSHING    ø30 x ø36 x 12		                         1 
24 	 BALL BEARING	 608 zz   		                         3
25 	 BEVEL GEAR    M1.0 x 46T		                         1
26 	 PARALLEL KEY	 4 x 4 x 7		                         1
27 	 INTERMEDIATE GEAR    M1.25 x 9T		                        1
28 	 SCREW    M5 x 25		                         2
29 	 SCREW    M5 x 30		                         2
30. 	 GEAR COVER			                          1
31 	 SCREW    M5 x 25		                         4
32 	 BEARING    6001 LLU   		                         1
33 	 ARMATURE			                          1
34 	 SCREW    M5 x 60		                         2
35 	 STATOR			                          1
36 	 MOTOR HOUSING		                         1
37 	 CARBON BRUSH	   7 x 11 x 17		                         2
38 	 BRUSH HOLDER	   7 x 11 		                         2
39 	 NUT    M4 x 8  			                          2
40 	 BRUSH SPRING			                          2
41 	 SCREW    M4 x 10		                         2
42 	 N/A			                          -
43 	 MOTOR TAIL COVER		                         1
44 	 SCREW    M4 x 25		                         2
45 	 CRANK SPINDLE			                          1
46 	 CRANK BUSHING	     ø28 x ø32 x 12	                        2
47 	 THRUST WASHER    ø25.5 x ø40 x 2	                        2
48 	 N/A			                          -
49 	 CHECK BALL   ø5			                          1
50 	 CRANK HUB			                          1
51 	 SPRING    ø0.6 x ø4.1 x ø5.3 x 4T x 8.5L	                        1
52~54	 N/A			                          -
55 	 GRIP			                          1
56 	 N/A			                           -

NO.	 Parts Name			                       Q'TY     
57 	 SOCKET CAP SCREW    M6 x 30		                         2
58 	 SPRING WASHER	M6		                         3
59 	 LED LAMP			                          1
60 	 FLAT HEAD SCREW    M4 x 6		                         1
61 	 MAGNET BASE	 164 x 80 x 48		                         1
62 	 SCREW    M4 x 12		                         2
63 	 CABLE CLIP	  		                         1
64 	 N/A			                          -
65 	 POWER SUPPLY CABLE 		                         1
66 	 MOTOR SWITCH			                          1
67 	 MAGNET SWITCH		                         1
68 	 SCREW    M4 x 8			                          8
69 	 SWITCH BRACKET		                         1
70 	 MOUNTING PLATE		                         1
71 	 RECTIFIER & EMC (110V,220V)  OVERLOAD& (110V,220V)             1
72 	 SCREW    M5 x 10		                         1
73 	 SOCKET CAP SCREW    M6 x 16		                         1
74 	 SCREW    M4 x 16		                         1
75 	 STAR WASHER	 M5		                         1
76 	 WAVE SPRING WASHER    ø30 x ø38.5	                        2
77 	 SEAL     3cm			                          1
78 	 STRAP COVER			                          1
79 	 FLAT HEAD SCREW    M5 x 15		                         1
80 	 FLAT HEAD SCREW    M5 x 20		                         1
81 	 BEVEL WASHER	   ø10.1 x ø14 x 1.2	                        1
82 	 SAFETY BELT			                          1
83 	 WIRE LEAD-BLACK     18CM		                         2
84 	 WIRE LEAD-YELLOW      18CM		                         2
85 	 SPADE TERMINAL	  	                        4
86 	 TERMINAL COVER		                         6
87 	 END SPLICE TERMINAL		                         1
88 	 ZIP TIE			                          1
89~91	 N/A			                          -
92 	 O-RING    ø12 x ø20 x 4		                         1
93 	 E-CLIP    E-3			                          1
94 	 SCREW    M4 x 12		                         4
95~97	 N/A			                          -
98 	 BRACKET-TOP			                          1	
99 	 BRACKET-BOTTOM		                         1
100 	 SCREW    M4 x 16		                         2
101 	 NUT    M5			                          1
102 	 SPADE TERMINAL	  	                        2
103 	 SET SCREW    M4 x 8		                         1
104 	 CHIP GUARD			                          1
105 	 FLAT WASHER	 ψ6 x ψ13 x 1		                         2
106 	 BUTTERFLY SCREW    M6 x 10		                         2
107 	 PLUNGER			                          1
108 	 FAN SHROUD			                          1
109 	 EARTHING MARKING		                         1
110 	 N/A		                                                          1
111	 SEAL		                                                          1
112	 WIRE LEADS		                                                          1
113               SPADE TERMINAL                                                                                        1
114               TERMINAL COVER                                                                                        1

Page 2 Parts List for HFLP-35 (D9506) 11/11/2016




